ACE OF SPADES 125
ACE OF SPADES 125R
OUTLAW 125

OUTLAW 125 ACE OF SPADES 125 ACE OF SPADES 125R



ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125




swm ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

MOTORCYCLE PARTS LISt

INDEX

MANUALS AND EQUIPMENT s s s 4-5
CYLINDER, PISTON s 6-7
CYLINDER HEAD e 8-9
VALVE COVER: st 10-11
CRANKSHART 12-13
VALVE TIMING s 14-15
OIL PUMP s 16-17
LEFT CRANKCASE COVER s 18-19
LEFT HALF CRANKCASE: s 20-21
RIGHT HALF CRANKGAGE e 22-23
CLUTCH 24-25
GEARSHIFT MECHANISIVL e o s s s 26-29
JGNITION SISTE s 30-31
STARTING 30-33
THROTTLE BODY-rerss 34-35
IR, FILTER s 36-37
COOLING SYSTEM e 38-41
FUEL TANK: 42-43

PANEL, FENDERS, SEAT:s s 44-47
FRAIE, FOOT RESTS v 48-51
PASSENGER FOOT RESTS AND HANDLES st 52-53
HANDLEBAR AND CONTROLS e s s 54-55
FRONT FORK ASSEMBLY:ss s 56-57
LT FORK et 58-59
RIGHT FORK 60-61
REAR SWING ARM AND SUSPENSION: - s 62-65
FRONT WHEEL s 66-67
REAR WHEEL 68-69
FRONT HYDRAULIC BRAKE: v s 70-71
REAR HYDRAULIC BRAKE vt 72-73
EXHAUST SYSTEM (ACE OF SPADES 125) v s 74-75
EXHAUST SYSTEM (QUTLAW 125 . ACE OF SPADES 125R) v 76-77
INSTRUMENT ASSY- st 78-79
MAIN WIRING HARNESS -+ s s 80-83



ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

MOTORCYCLE PARTS LISt




MOTORCYCLE PARTS LISt

BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125
MANUALS AND EQUIPMENT
Notes No Code No SHERR NAME Q.ty Lk
1 PR QUICK MANUAL 1 1
1 HRE QUICK MANUAL 1 2
1 Pk QUICK MANUAL 1 3
2 | FO0OP01493 | iR LOCK KIT 1 4
3 | FOOOPO1565 | 4R&t KEY BLANK 1
4 | FOOOPO1566 | HE=F GASKET CAP 1







BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
CYLINDER, PISTON
Notes No Code No SRR NAME Q.ty YRl

1 27010930 NS CYLINDER 1 H1#-12110-118-0000-SWM125 7K AT S [T EL -85 & - 3L -58mm+66.85mm- 147 125cm3-#7iR 00354 #1118
2 21020156 ES COMPLETE PISTON ASSY 1 JEZE-13211-118-0000-SWM1257K 4 8 S [ TEL- 58mm-—Z3k = IN3E - IEREFS
3 21040047 L PISTON PIN15mm-L=41mm 1 SEEE-13221-118-0000-SWM1257K 40 5 18- E {2 15mm-L=41mm
4 | 72080133 E S ] PISTON PIN RETAINING RING 2 B/ KB - RSB - 21008 - BEL
5 21030599 EESIN PISTON RING KIT 2 JEZEIR-13300-118-0000-SWM1257K 2P0 S T 8Y-58+0.8(—. ZFK);58+1 S(HIAAR)-PVDLLEE
6 72150236 ORIE O-RING19.2¢1.8 1 ORU#A[E-12113-118-0000-19.2+1 8- FHZAR
7| 17050010 | HIHAKERE UNION 1 HTHRIK & BE-12112-118-0000-SWM1257K AT S |5
8 | 72060169 | EfI%H DOWEL PIN @12x10 1 $#5-11118-118-0000-SWM1257K A M0 T - BRI $K-12+10
9 72012194 RAAEH#-M6+23 | SCREW TCEI M6x23 4 824 -GB/T70.1-2008- 7~ AR #E -M6+23- K
10 | 20070005 KRR WATER TEMPERATURE SENSOR 1 7KiB f£ %38 19330-118-0000-SWM1257K A TS | TR -M10+8.4
11 | 8A0023108 | OR'ZHE 0-RING9.25+1.78 1 FER4-RS500-OF#£1B9.25+1.78
12| 72010155 | 4E4%-M6+12 FLANGED EXAGON HEAD SCREW M6x12 1 1242 -GB/T16674.1-2016-M6+12- 54
13 | 72040157 HAMME-65+13«2 | COPPER WASHERG.5+13+2 1 - 4iEHE-6.5+13+2
14 | 72130612 SELEHE HEAD GASKET 1 2§ 3-12220-118-0000- S AL B #-SWM1257K4 T S 18- = B R #8- S17L B 1258mm
15 | 72130636 R CYLINDER GASKET 1 £ #-12121-118-0000- 5 AL - SWM1257K 4T ST -0.6 % B4R AR
16 | 72010157 | $%#2-M6+16 FLANGED EXAGON HEAD SCREW M6x16 1 1242 -GB/T16674.1-2016-M6+16- B4







BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
CYLINDER HEAD
Notes No Code No SRR NAME Q.ty YRl

1 76220002 FLK AL CYLINDER HEAD 1 FLLBAL-SWM125 KAMSRITR-SHA 2R, B4 (M6+30/6 # M6+32/2 1) -FEihHE 4 . EfH

2 | 161795501 | WE BUSHING 2 FEDAF-RS650- (e = B E fif 8+6(D6.4 L)

3 | 73131643 AR OIL JET 4 HT 3K 3 - 12234-118-0000-SWM125 KA TT S 1B - 4148

4 72012182 SHkEEZER | BOLT M6x30 6 1242 -12341-H630-0000- AL Sk 35 % £ 242 - M6+ 1- K - SWM125 K TS T

5 | 72010388 | $B#-M6+32 BOLT M6x32 2 1242 -GB/T16674.1-2016-M6+32-§¥4%

6 72150236 ORIE O-RING-19.2x 1.8 1 O RV -12113-118-0000-19.2+1.8- FHE AR

7 22011314 SHk CYLINDER HEAD 1 S#T3k-12210-118-0000-SWM1257KA S T8 - B - K4 - B @ - P HL-FRIRL3e-AL

8 | 72150235 | ORZE 0-RING-225x 18 1 0 BU#4-19289-118-0000-22.5+1 8- F 5K

9 72150234 ORVELE O-RING-257x 18 1 O R4 -12226-118-0000-25.7+1 8- FAZ K

10 | 72012193 | 24 FLANGED EXAGON HEAD SCREW M6+30 2 1242 -GB/T70.1-2008- P~ Fa 8242 -M6+30- B 2%

11| 72012142 SHER BOLT M10x1,25 4 $2#%-12342-118-0000- S A 42 -M10+145-SWM125 K4 P05 8

12| 72040378 | %kIRME-10+18+2 WASHER-10 x 18 x 2 4 #/8-GB/T97.1-2002-10+18+2- £k - CB250 BLKA TS

13 | 17060162 SHEKEKE WATER UNION 1 FISkoKES

14 | 70090234 | RETHIR-101412 ROLLER BUSHING 1 K- REHHRR-101412




VEDI TAVOLA 3
SEE DRAWING 3
VOIR TABLE 3
SEHEN BILD 3
VER TABLA 3




BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
VALVE COVER
Notes No | CodeNo FHHER NAME Qty LUk 30
1| 22150325 fIkE HEAD COVER 1 F13L%-12311-118-0000-SWM125 KAMS TR-$BE LR
2 | 73131648 | BEANBR BLOW-BY PLATE 1 R - 12350-118-0000-SWM125 7K AT S 18- S/ BR
3 | 72012186 | - M5x10 SCREW TE M5x10 2 1244 -GB/T16674.1-2016-M5+10-§¥4%
4 | 11050035 | RS BREATHER PIPE FITTING 1 [ S M -20151-118-0000-SWM125 KAMS | TH-BE B 1
5 | 72150213 OB 10x 1.9 0-RING10x 19 1 O BEE-SMEHE O HB-XRA00 BL-10+1.9- FHRAR
6 | 72150230 | KEEAELHE HEAD COVER GASKET 0 B!#:[-12312-118-0000- 1 5 %3 B -SWM125 /KA TS 1 - R#BERAR
7 | 72150233 e RUBBER RING 1 O B1E2[ -12360-118-0000-F1 3k 35 K L E 7L B4 B -SWM125 /KA ST E
8 | 72012182 | SETkEEEER BOLT 4 1242 -12341-H630-0000- AL Sk 35 % £ 242 - M6+ 1- K - SWM125 K TS TR
9 | 73012547 Sk EERTEE | GM2000 WASHER 4 HRAR{4-12331-118-0000- S HT Sk 25 EAR B 5 #- SWM125 KA S TR - A4 + T HE1RAR
10 | 22020098 biiaatl INTAKE VALVE 2 #517-14710-118-0000-SWM125 7K 4 195 18- 22.5mm=83.52mm-5Cr21Mn9Ni4N
11| 22020099 il EXHAUST VALVE 2 HFS17-14720-118-0000-SWM125 74T S [T E-19mm=83.64mm-21-2N/M
12| 22040010 | K%k COLLET 8 51743 -14753-174-0000-CB250 BKATS]
13| 22030022 SIHELE RETAINER 4 1% ERE-14752-118-0000-SWM125 K4S TR
14 | 22030023 SITHETE PLATE 4 S I73% TEE-14751-118-0000-SWM125 K4 TS T8
15 | 72120165 SITHEE VALVE SPRING 4 K3 % -14756-118-0000- 5 T E-SWM125 AT S 8!
16 | 22070033 EEH PIN8*74 2 TEBH-14413-118-0000-SWM125 7K 4TS 1 8Y-8+74
17 | 22050045 | $2E ROCKER ARM 4 $EE-14412-118-0000-SWM125 KA S T2
18 | 72012177 BB EHh PLUG 2 1242 -14428-118-0000- F B K42 -M10+1- K -SWM125 KA TS TR
19 | 72040667 | $S#E-10x16x15 | WASHER10x 16x1.5 2 #8-14425-118-0000- 558 @ -10+16+1.5
20 | 22020047 | HHSRITEESR PAD, VALVE ADJUSTING 4 HEHES 1%L - 14116-174-0000-CB250 EL/KA NS ]-E 1.2mm-29mm
21| 72110237 EENHES VALVE SEALING 4 S -14730-118-0000-SWM125 /KA S 1B - #4h E - FHR AR







sum ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

CRANKSHAFT
Notes No | CodeNo FHHER NAME Qty LUk 30
1| 21010216 AR AT 2 B COMPLETE CRANKSHAFT 1 R ARIEAT B A -13100-118-0000-SWM125 KA TS TEL -L=106.9mm-e=23.6mm- Z 347 TMT6207YA9- 304
2 | 21090022 | Tt COUNTERSHAFT 1 F&H-13410-118-0000-SWM125 /KA TS 72
3| 21210011 FEMTEHE x5x13 | 5x5x13 TAB 1 (R -14323-118-0000-SWM125 7K4 105, RY- 7 4 5+5+13
4 | 24020094 | TN GEAR 1 F. MaikEbft-13440-118-0000-SWM125 /K ST T M -41 1§ -h=10mm-20CrMO- BB HEK
5 | 72040670 | ##E-105x24x3 WASHER 1 - E -10.5+24+3- T8 -V1250-1 B
6 | 72020545 | FEHHZER M10x1 NUT 1 $%1-13642-118-0000- FA& 491 R IR E-M10+1-SWM125 KA IS T2
7| 24020093 | FEEEE GEAR 1 . Mahih#Bf-13430-118-0000-SWM125 KA TS TH- FEE N -41 t-h=10mm-20CrMO- BEBHEA
8 | 21210012 | AREHTE TABA x 4 x 10 1 FF#-13470-118-0000-SWM125 KA TS 1T BY- Mg 4T 4 454410




MOTORCYCLE PARTS LISt

ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

—
SwM

e

VEDI TAVOLA 5
SEE DRAWING 5
VOIR TABLE 5
SEHEN BILD 5
VER TABLA 5

VEDI TAVOLA 3
SEE DRAWING 3
VOIR TABLE 3
SEHEN BILD 3
VER TABLA 3

74



BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
VALVE TIMING
Notes No | CodeNo FHHEER NAME Qty Ltk 30

1| 22080062 AR INTAKE CAMSHAFT 1 HES B 4 5 A - 14100-118-0000-SWM125 704 P05 7B - AZRHK -6202NR
2| 70090249 | K- TM6202 RADIAL BEARING 6202NR 2 R -RE R -SWM125 74T S 8- TM6202-REFR R -7 TRk
3 | 21210012 YR TAB4 x 4 x 10 2 A B-13470-118-0000-SWM125 74 TS TR - b 448 4+4+10

4 | 15170125 HSIER MshiEs DRIVEN GEAR 1 F%0-14113-118-0000- # S IE A MENFEEE -SWM125 KA TS T2
5 | 17010012 KRRF % PUMP GEAR 1 KR4 -19281-118-0000-SWM125 74 M5 TR-22 1
6 | 72020552 TR M8 FLANGED NUT M8 1 -2 -M8«1-FImm-% 2
7 | 22080062 R HERN EXHAUST CAMSHAFT 1 HES M B2 A - 14200-118-0000-SWM125 704 P01 8- AR -6202NR
8 | 15170126 | HESIERTMah4Es DRIVEN GEAR 1 40 -14213-118-0000-HE S IE B MBIEERE -SWM125 7K AT S ]2
9 | 72012176 LR B M8x30 SPECIAL BOLT 1 $242-14214-118-0000- HF S L 0 4242 - MB+1-SWM125 7K TS T8

10 | 15150023 | HEg® COMPLETE CHAIN TENSIONER 1 o Z 2 14510-118-0000-SWM1257KA TS 1 &L -7 - TEAT7244mm

11| 72130620 KARRE GASKET 1 “f3h-14519-118-0000-3K E AL - SWM125 KA TS 1 E - T RAEMRL

12| 72010163 | $Z#M6EX25 FLANGED EXAGON HEAD SCREW M6x25 2 8242 -GB/T16674.1-2016-M6+25- 4%

13| 73012518 | §& SR FIXED SLIDER 1 1B - 14550-118-0000- 5 5 S 4R -SWM125 7K 4 TS 13- #7144 PAG6

14 | 73012517 | §EEIKEIR MOVING SLIDER 1 1R B4 - 14540-118-0000- 5% 3K B4R -SWM125 KA TS 18- 144 PAG6

15 | 72012183 o AR - M6 x 14 BOLT 1 1242 -14661-118-0000-3K EAR IR - M6+ 14- K I -SWM125 KA R E

16 | 73012519 | §EEHER SLIDER 1 1B~ 12224-118-0000- & $44R - SWM125 7K A TS 18- 1144 PAG6

17 | 72010157 25 M6x16 FLANGED EXAGON HEAD SCREW M6x16 1 1242 -GB/T16674.1-2016-M6+16- 4%

18 | 15160047 ERHE% TIMING CHAIN (122 LINKS) 1 $54-14350-118-0000- IE A4 5 -SWM125 KAMSTR-7 F3/122 %

19 | 73131547 FEZ IR TIMING CHAIN GUIDE PLATE 1 RENHLR - 14361-133C-0000-CVTT150 Tkt - % 5 444R

20 | 72010157 | B#M6x16 FLANGED EXAGON HEAD SCREW M6x16 1 1242 -GB/T16674.1-2016-M6+16- 4

21| 72040431 HHE-8x20x2 WASHERS x 20 x 2 1 - EE-8+20<2

22 | 72010599 | $E#M6x16 FLANGED EXAGON HEAD SCREW M6x75 1 8242 -GB/T16674.1-2016-M6+75- 4%




MOTORCYCLE PARTS LISt

ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

e =~
SwM
= -

16



BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
OIL PUMP
Notes No | CodeNo FHHEAR NAME Qty LUk 30
1| 20010078 Ve COMPLETE OIL PUMP 1 3% -15100-118-0000-SWM125 KA TS [ 18-34 15- B A 1§ - B AT - WSMEFE 10mm(d. 5 8)
2 | 20080022 | ALBERER OIL PUMP GEAR@9 1 WAZR B - SWM125 KA ST E - R M thde- e L1 -34 1
3| 20080024 HWATE9 RETAINING RING 1 HAREF-SWM125 AT SR AR o9
4 | 20080023 | EfIfH3x168 OLLER R @3x16.8 1 AR B - SWM125 KA ST E-A BRI E A% 3+16.8
5 | 72011021 Pk OIL DRAIN PLUG M12 x 1.5 x 15 1 240 - HUMIRAE -M12+1 5+15- FE45 - R
6 | 72040159 ? -125#20+15- | WASHER125x20x 1.5 1 /8 -GB/T848-2002-12.5+20+1.5- 53/}
7| 72130623 | AEHAEEEHE | GASKET 1 #,#:-11319-133C-0000- 7 B lAH 2 2 #-CVTT150 F%- TRABH
8 | 72010168 | #E#M6x30 FLANGED EXAGON HEAD SCREW M6x30 2 1242 -GB/T16674.1-2016-M6+30- 54
9 | 20030030 oS OIL CARTRIDGE FILTER 1 WU B2 2 AL -XRA40 B4 - 48mm
10 | 72120166 MidRE FILTER/CARTRIDGE PRESSING SPRING 1 R385 - 15419-118-0000- 41 85 E - SWM125 KA TS 12!
11| 14090088 MidRESS OIL FILTER COVER 1 Wb B 2S5 -15411-118-0000-SWM125 KA MR- £ B E
12| 72150237 | OEU#[E48.1x18 O-RING48.1x 18 1 O RU#E-15415-118-0000-48.1 x 1.8- 45K
13| 72010157 | #2#M6x16 SCREW M6x16 2 $21%-GB/T16674.1-2016-M6 x 16- %
14 | 11060002 G1b:: oA MESH FILTER 1 #1373 8 M - 15450 -045-0000-2100
15 | 73012556 NS OIL FILLER PLUG 1 AR -3 EE-7100 - B - REFEEAT
16 | 72150018 ORI 18 x 3.5- O-RING18 x 3.5- 1 O R -7100 £-18+35- THEHRAK
17 | 13012114 pagiikii CLUTCH COVER 1 A B3 -11310-118-0000-SWM125 KATSH-2 B HEB-BR
18 | 72010387 | $Z#:M6x28 FLANGED EXAGON HEAD SCREW M6x28 3 1244 -GB/T16674.1-2016-M6 x 28- -1\
19 | 72010389 | ##M6x40 FLANGED EXAGON HEAD SCREW M6x40 9 1242 -GB/T16674.1-2016-M6 x 40- %
20 | 72060012 EI5E-8 x 14 DOWEL PIN @8x14 2 $-11318-108 -0000- EAI$5-8 x 14
21| 72060013 ERH-8x 12 BUSHING 2 $4-11317-052-0000- EAr45-8 x 12
2 | 73012527 | WAVIERE OIL LEVEL INSPECTION SIGHT GLASS 1 1R AR 14~ 15620-118-0000- AN SR 5 -SWM125 /KA T 1 8-35+8
23 | 72040677 BEB-14x22x 1 WASHER-14 x 22 x 1 1 HE-HEE-14x22x1
24 | 72080073 S 22 CIRCLIP 1 LA 4B 22-GB/T893
25 | 72110169 HE-12x 22 x5 @12x@22x5 SEALING RING 1 HE-12 x 22 x 5- B




VEDI TAVOLA 9
SEE DRAWING 9
VOIR TABLE 9
SEHEN BILD 9
VER TABLA 9




BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125
LEFT CRANKCASE COVER
Notes No | CodeNo FHHEAR NAME Qty LUk 30
1| 14011082 L= IGNITION COVER 1 ZERIE-11411-118-0000-SWM125 KAMS TR - £ BS X E-AR
2 | 14060081 AWILE LOIL SEAL RETAINER 1 KA E (K7~ fA)-11412-133C-0000-CVTTL50 - £ B = L2
3 | 72130624 Yk e LEFT CRANKCASE COVER GASKET 1 4 #-11419-133C-0000- /4 A 3 B £ - CVTTL50 Ldh- TR mHR
4 | 72060012 ENIH-8x 14 DOWEL PIN @8x14 2 $H-11318-108 -0000-Efir$H-8+14
5 | 72010390 | 4E#EM6x45 BOLT M6x45 2 1242 -GB/T16674.1-2016-M6+45- 4%
6 | 72010169 | Z#M6X35 BOLT M6x35 4 1242 -GB/T16674.1-2016-M6+35- B4 -/
7 | 72010387 | ##M6x28 BOLT M6x28 2 1242 -GB/T16674.1-2016-M6+28- 4 -/
8 | 72010388 12HM6x32 BOLT M6x32 1 1246 -GB/T16674.1-2016-M6+32- 454K
9 | 72150152 | ORVHAME27 4265 O-RING 27.4+2.65 1 O BUHE-7100 £-27.4+2.65- FULER




MOTORCYCLE PARTS LISt

VEDI TAVOLA 10
SEE DRAWING 10
VOIR TABLE 10
SEHEN BILD 10
VER TABLA 10

ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

e
SwM
= =

20



@- ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt

LEFT HALF CRANKCASE

Notes No | CodeNo FHHEAR NAME Qty LUk 30
1 11010698 Z bR LK LEFT CRANKCASE 1 e RS B A 11210-118-0000-SWM125 AT S TR- TR A
2 | 70090249 | RIEHIA BEARING COUNTERSHAFT 1 R -RENHRR-SWM125 KA S T8 - TM6202- REFR AN -7 BURHk
3 70090137 RERBHR @20@47x14 OUTPUT SHAFT BEARING 1 K- IR K - CVTT150 S 85%-6201Z-12+32+10- Bih B L
4 | 70090005 | RhhK-6204 @12x@32x10 INPUT SHAFT BEARIN 1 K- R HR-6204
5 72110011 Bl Hhim @20x@134x7 SEALING RING 1 HhEf-23790-108-0000-CG125 - Bl4hihdt - 20+34+7- THEIRAR
6 | 72110012 TREMH SEALING RING @14x22x5 1 it -24330-108-0000-CG125 - iRt - 142245 T BEHEA
7 | 11080005 | E$HAAA PUSH ROD + SPRING 1 JE§5R4A4-11231-133C-0000-CVTTL50 Tt - 3
8 73131647 [ESEARER PUSH ROD PLATE 1 REHUAE {4 -11238-118-0000-SWM125 K AP0 S TR - R S8R E AR
9 | 72010157 | EB#M6x16 SCREW M6x16 1 1242 -GB/T16674.1-2016-M6+16- 5%
10 | 72010393 | $E#M6X70 FLANGED EXAGON HEAD SCREW M6x70 5 1242 -GB/T16674.1-2016-M6+70- 54
1| 72010389 | $E4EM6Ex40 FLANGED EXAGON HEAD SCREW M6x40 6 1242 -GB/T16674.1-2016-M6+40- %
12| 72010169 124 M6x35 FLANGED EXAGON HEAD SCREW M6x35 1 4242 -GB/T16674.1-2016-M6x35- &% -\
13| 72010392 | $Z#M6x65 FLANGED EXAGON HEAD SCREW M6x65 1 1242 -GB/T16674.1-2016-M6+65- 4%
14 | 70090137 RERHA @12x@32x10 INPUT SHAFT BEARING 1 HhR- RERHR - CVTT150 F18%-62017-12+32+10- EihfH A0 3




MOTORCYCLE PARTS LISt

ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

—
SwM
—

VEDI TAVOLA 9
SEE DRAWING 9
VOIR TABLE 9
SEHEN BILD 9
VER TABLA 9

)

22



@' ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

RIGHT HALF CRANKCASE

Notes No | CodeNo FHHEAR NAME Qty LUk 30
1 12010652 b K RIGHT CRANKCASE 1 Fih A4S 2 Al 11220-118-0000-SWM125 ALK TR- TR A
2 | 70090249 | RIEHIA BEARING COUNTERSHAFT 1 R -RENHRR-SWM125 KA S T8 - TM6202- REFR AN -7 BURHk
3 70090011 R @17x@40x12 INPUT SHAFT BEARING 1 K- R IR K -6203/P6
4 70090138 RERRR @17@40x12 OUTPUT SHAFT BEARING 1 HhR- RERHR - CVTT150 T8 -6203Z-17+40+12- BihfH A &
5 72130610 iR GASKET CRANKCASE 1 4 #-11119-118-0000- FRAHAE BT -SWM125 KA S R - T RIRHE
6 | 72010390 | $BHM6xd5 FLANGED EXAGON HEAD SCREW M6x45 1 $242-GB/T16674.1-2016-M6+45- %
7| 72060012 | Efiuts-8x14 DOWEL PIN @814 2 §-11318-108 -0000- E fir-8+14
8 | 73131276 | BAEHAREIR BEARING PRESSURE PLATE 2 HEF$-11214-133C-0000-7100 BUEHE R -RE B & RER
9 | 72010157 | Z#M6x16 FLANGED EXAGON HEAD SCREW M6x16 2 1244 -GB/T16674.1-2016-M6+16- 4%




sum ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

VEDI TAVOLA 7
SEE DRAWING 7
VOIR TABLE 7
SEHEN BILD 7
VER TABLA 7

VEDI TAVOLA 5
SEE DRAWING 5
VOIR TABLE 5
SEHEN BILD 5
VER TABLA 5

VEDI TAVOLA 10
SEE DRAWING 10
VOIR TABLE 10
SEHEN BILD 10
VER TABLA 10

MOTORCYCLE PARTS LISt

24




BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
CLUTCH
Notes No Code No SEHATR NAME Qty | ¥R
1 24020060 Fhte INPUT SPROCKET 1 F. MEIHEEREE-22621-133C-0000-CVTT150 - £ 5 1% -20 t5-h=17mm
2 24120170 BAmNE DRIVEN GEAR 1 B AR EMR-CVIT150 F4kh-16 15/67 t5-4 1 5 7 - & 7L1E 35mm-2L [ 17.2x30x2.5- 458 12mm
3 24070155 BAHETRINE BUSHING 1 B4 ERE{E-22152-133C-0000-CVTT150 Lt - B4 8 BIHE-17:356
4 | 24070312 BEHRTE WASHER 1 B BRI -CVITI50 L BERRUERE-17.2:30:25
5 24070248 BasfUEAS | CLUTCH PLATE ASSY 1 BRSHE-CVITIS FE - BeRTOEAS - AR 35mm
6 | 24070219 | SIRERBE WASHER 14,2x26x2.8 1 BABE{E-22151-133C-0000-CVTT150 - B A 30 - 014.2¢026+2.8
7 24070221 PEBE-M14x1 FLANGED NUT M14x1 1 BABE{E-GB/T6177.2-2000-CVTT150 - B AR 41 KRR -M14+1
8 | 24070223 | RzENHAK-6003 BEARING 6003 1 BRI R HK-6003
9 72020546 PEEF-M14x1 LEFT FLANGED NUT M14x1 1 $2£3-23631-118-0000- B &2 E 5B BB -M14+1-L-SWM125 /KA TS TR
10 | 21210014 FR% 4x4 WOODRUFF KEY 1 FE#-XRA00 B - phiR RS 740
1| 72060031 | FOEfIfE-3x12 | DOWEL 1 §4-15412-108-0000-FF 0 B Ar$H-3+12- K
12| 24030070 BAERA CLUTCH CONTROL LEVER 1 BARRYT-22810-133C-0000-CVTT150 - E 4K - B du( 88 48mm
13| 72120103 BARFRITE SPRING 1 Rapl-22621-117-0000- B AR RYATE-CBIS0 B-+133 T - =
14 | 72110024 BABBRITEHE | 912421845 SEALING RING 1 ihEf-22840-173-0000- B & 8T hES - 12+18+5- TIS1ZAR
15 | 73131855 RS E LR PLATE 1 KA 14~ 22813-133C-0000-CVTTL50 - hi 5 2 AR - B 4%
16 | 72010387 | $2#M6x28 BOLT M6x28 2 1242 -GB/T16674.1-2016-M6+28- 4 -\
17| 24070220 BERIUT PUSHER, CLUTCH 1 BREEE-CVITI50 F55- B &= iT-22+15

25




sum ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

MOTORCYCLE PARTS LISt

VEDI TAVOLA 9
SEE DRAWING 9
VOIR TABLE 9
SEHEN BILD 9
VER TABLA 9

] 02

26




BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
GEARSHIFT MECHANISM
Notes No Code No FTERTR NAME Qty YRR
1| 15020130 FHEK INPUT SHAFT ASSY 1 FH2 A -23600-118-0000-SWM125 7K AT S TR -L=177.5mm- <45 - 154 2
2 | 15030170 oy OUTPUT SHAFT ASSY 1 B4 2 5 -23700-118-0000-SWM125 7K AT S 1 18- L=163mm- 14 - 1845 2
3 | 15170128 Wi TRANSMISSION SPROCKET T=14 1 SR - B 4 - CG 1258 -428- 141 -FRiRZ14
4 | 73130522 R B R PINION FIXING BRACKET 1 i 5% B AR - 22712-108-0000-CG1258
5 | 72010090 1242 - M6x10 BOLT M6x10 2 124 -GB/T5783-2016-M6+10- B §E
6 | MOOOP00335 | AEMERE CHAIN SPROCKET COVER 1 TH-RS125R- LA ERE
7 | MOOOP00336 | RalERRIFTIE | PLATE 1 TER-RS125R- Rafl R RIP TR
g | C800062728 | #B#M6X20 FLANGED EXAGON HEAD SCREW M6x20 2 ANAEZEBHEMOX20
9 | FO00A03411 | FA4IRHIEA GEAR CONTROL LEVER ASSY 1 AR {-531/0UTLAW125- AL 2 AL - 391 AU B BT L
10 | 15140055 BEX(H) 5TH AND 6TH GEAR FORK 1 B - X (F)-SWML257K AT S TR
11 | 15140054 B (%) 1ST, 4TH GEAR FORK 1 B R X (£)-SWM125 KA S 1A
12 | 15140053 BX(A) 2ND AND 3RD GEAR FORK 1 B -EX(H)-SWM1257K A4S TR
13| 11040208 HE B NEUTRAL POSITION SWITCH 1 R EM4-CVITIS0 T - BE 3 - RRE -4 K430mm- RS- BHE-D)7011-2.2-21- KR4
14 | 72010163 2H#M6x25 BOLT M6x25 2 #242-GB/T16674.1-2016-M6x25- &4
15 | C800062726 | UZ# FLANGED EXAGON HEAD SCREW M6x14 1 NFEEZEIZMEX14
16 | 15050080 TRGEA SELECTOR SHAFT 1 TR B - 24200-118-0000-SWM1257K A TS 1T BL- AHEEFFS-HC, L RIKR & 14/3+8 55557214
17 | 15090014 EEL GEAR SELECTOR DRUM 1 4t -24211-133C-0000-CVTT150 - HALERRHS
18 | 15180039 TREENH PIN-3x85 2 TRBE - SWMI25KA TSI TE - TR E AL -346.5
19 | 72010094 21£M6x20 BOLT M6x20 1 1244 GB/T5783-2016-M6+20- 4 5%
20 | 15140041 R FORK PIN 1 PR 3R X |-CVTT150 S -10+94
21 | 15140042 X5 FORK PIN 1 PR 4R X HI-CVTT 150 f4-10+58
2 | 15080023 BAEMRAS SELECTOR LOCK PLATE 1 AL AIAR4A A - 24310-133C-0000-CVTTL50F - 0 BE35mm
23 | 72040676 BB -6+12¢1 WASHER 1 HE-HRE-6+12:1
oa | 72120121 TR NIRE SPRING 1 KA 5% % -24323-133C-0000- FERF € Ak - CVTT150 F%- E22.3mm
25 | 72011366 EhiRiEie-M6+165 | BOLT 1 8242 -24321-190-0000- B hr#R 8242 - M6+16.5- B L -XRA00E!
26 | 15070072 BB RN SELECTOR SHAFT ASSY 1 Hodk B 5 B - 24100-133C-0000-CVTT150F &5 -L =208mm-$E4




sum ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

i
LW L

T 9)

VEDI TAVOLA 9
SEE DRAWING 9
VOIR TABLE 9
SEHEN BILD 9
VER TABLA 9

28



swm ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

GEARSHIFT MECHANISM

Notes No | CodeNo THAELTR NAME Qty LUk 30
27 | 15130036 e SPRING 1 A - CVTT150 FAh A - AN B A M- L=208mm- R - F
o | 15130037 | #E-14x21x1 WASHER 1 BB - CVTTL50 FEHHAL - R BEE- 142141
09 | 72011772 | $EF-MBx30 SELECTOR LOCK PIN 1 #42-24119-133C-0000- A% 2 fr 42 -M8+30
30 | 72040567 | %#:E-8x13x12 | WASHER 1 BE- 5K RE-841341.2




MOTORCYCLE PARTS LISt

ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

—
SwM
—

VEDI TAVOLA 14
SEE DRAWING 14
VOIR TABLE 14

SEHEN BILD 14
VER TABLA 14

14

30



BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
IGNITION SISTEM
Notes No Code No THHERR NAME Qty LSk

1 | 8000B0S63 | JAES VOLTAGE REGULATOR 1 TR {4-SM500- BE R

o | FOOOPO3789 | BRI HEAT DISSIPATION PLATE 1 THR{F-531/OUTLAWL25- IR 28 3 2R -HEK & CPBOL6

3 | C800062728 | E#M6X20 FLANGED EXAGON HEAD SCREW M6x20 2 NEEZEERE M6X20

4 | 31350187 R FHEHER | PROGRAMMED CONTROL UNIT 1 EE”E‘B#F—ZO800—531A—OOOO—ECM REHEB T HRHEER-531A/SWM125-4A-MT05 3- 4 KKK 2- B - iE
5 | C800062726 | #BHEM6X14 BOLT M6x14 2 NAEZHBE M6X14

6 | 72010157 21 M6x16 FLANGED EXAGON HEAD SCREW M6x16 2 1242 GB/T16674.1-2016-M6+16- 84

7 | 73131651 BB Ltk PLATE 1 KEHHUMEF-31371-118-0000-SWM125 K4S B - BB H 44 %

§ | 72010157 21 M6x16 FLANGED EXAGON HEAD SCREW M6x16 1 24¢-GB/T16674.1-2016-M6+16- 4

g | 72010386 2HM6x22 FLANGED EXAGON HEAD SCREW M6x22 3 1242 -GB/T16674.1-2016-M6+22- %
10 | 31150203 BB T ROTOR 1 BEERAL% T -31100-118-0001-SWM125 K72 ST EL-18 18 HHRKHAN- 18 23 - RIFERHRANE
11| 21210014 ¥ER WOODRUFF KEY 1 FER-XRA00 B HRRBEHE T2
12 | 72020426 HEER FLANGED NUT 1 $23-GB/T6177.2-2000(RE L H/I4R ) -M14+1.25-Bfk - B 11.3

13 | 72040463 YRHE-14.2:29:28 WASHER14.2+29+2.8 1 #8-22151-133C-0000- S - 14.2:29:2.8
14 | 31170039 KIEE SPARK PLUG NGK CR8E 1 k% 2-34210-118-0000-SWM125 7K 4 195, 1 8-CRSE-NGK

15 | 10000016 RAERE colL 1 FEbF-581A/SW500GY- 1 K £ B - 2 7 - DQG1935
16 | 73012716 RALEKRE RUBBER RING 1 BRI - Rk G BARE-511/SWM125GY

17 | 73131652 RAEREER PLATE 1 KA - 34531-118-0000-SWM125 74 TS T BY- sk 4 B R R - 4555
18 | 72012186 #2#M5x10 FLANGED EXAGON HEAD SCREW M5x10 2 $24¢-GB/T16674.1-2016-M5+10- 4

19 | 31140381 HENET STATOR 1 HBET




sum ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

& : 3 V7N
A ™
S

VEDI TAVOLA 5 N k\\'_\‘, N

SEE DRAWING 5
VOIR TABLE 5 |/
SEHEN BILD 5 %
VER TABLA 5 o




MOTORCYCLE PARTS LISt

BuM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125
STARTING
Notes No | CodeNo BHUER NAME Qty LUk 30
1 31160513 EEE STARTER MOTOR 1 N EH-31400-118-0000-SWM125 /KA S 8- 84 600mm- B -A1R-9 - HKE
2 72011196 12HM6x25 BOLT M6x25 2 124 -GB/T5789-2000-M6+25- 4K
3 15110038 | WUBkiER DUAL GEAR 1 B Bt - 28311-133C-0000-CVTT150 F - Bk 54 - 15 11/53 -7l
4 | 24080021 Xk Ui AXLEDUAL-GEAR 1 Mk 8 5 - 28312 133C-0000- CVTT150 T 5% - XWBik 226 - 10+45
5 15110061 EHNBEABRERAS | CHAIN SPROCKET T=58 1 B B4 -28150-118-0000-SWM125 /KA TS - R B AR i HA-58 - HiZ 4 454mm-FHER
6 | 70090136 | R§HEE NEEDLE CAGE 1 K- RS R - CVTT150 T - 22429417
7| 72040668 | $#ME-10+18+2 WASHER 10x18x2 1 #[8-28312-118-0000- 48 - 10+18=2- T BEF







ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
THROTTLE BODY
Notes No Code No SHHBR NAME Qty W
1 MO00A04435 SRR, THROTTLE BODY ASSY 1 SITRE-WAKE-EED32C-1-5mmIACY(BESHBH)- = 5— R - B IR TN RERE - HHIE
5 | MO0OPO4450 | HSE THROTTLE BODY UNION 1 %%M#-sn/swmzmvﬁ B-Rag-#TEER
3 31350090 BRI SOLENOID VALVE 1 BB IEER 4 - 20519-390F -0000 - B8 i - 390F/XY400- C-#7iR 25351449/DELPHI
4 | FOOOPO4537 | MASREPIARE DESORPTION HOSE | 1 TR - 511/SWM125GY- TR AR E - Wi i K - BRI EI B =K
5 | FOOOP04536 | MARHAREI DESORPTION HOSE Il 1 FEPE-511/SWMI125GY- IR AR E - A s i - B 2 FR R ]
6 FO00P00855 1S COVER 1 BE - SWM440- TR E
7 | CB00067997 | EB#M5X12 FLANGED EXAGON HEAD SCREW M5x12 2 FLANGED EXAGON HEAD SCREW M5x12
8 | 8000H2168 Bk CLIP NUT M5 1 FEF-GMA40- 32 REERE-M5
9 MOOOP01554 | HSEOCEFHE 0-RING 1 FTH-425 (RS125) -#SE O RUBHME -02.5x045- T
10 | FOOOPO4534 | EBREMIZE SOLENOID VALVE BRACKET 1 TP #-511/SWM125GY - BB BE ) X 28- 2T )t 2% CPBO16
11| C800062728 | EH2M6X20 FLANGED EXAGON HEAD SCREW M6x20 3 NEEZEERMEX20
12| C800062725 | NAEZHEIBEMEX10 | FLANGED EXAGON HEAD SCREW M6x10 2 N AEZEEZRMEX10
13 | FOOOP04533 | FRiESZE SOLENOID VALVE BRACKET 1 FEM-511/SWM125GY -BRi S 2 - 167K - CPBOL6/ME L R E
14| 10000076 BB E ADSORPTION OF RUBBER HOSE 1 AR -20366-531A -0004- ML E (E A &)- 531A /SWM125-4A B2 380cc Bk - AR A
15 | FOOOP04538 | BSE PIPE 1 FEH-511/SWMI250Y-BRE-H A+
16 | EOO0PO4447 | SEMmRHE CHARCOAL CANISTER 1 TR {E-511/SWML25GY- & M AR -/- 7 s B 2 7 - 320cc- K F A B - T 4B Uk - Se AR 45 -Q19- 029
17 | 31350179 Bihae INJECTOR 1 EBMEEDEE-M3.5-H fA 12.5°- YRk /B 21°
18 | EO00P04443 | WohIHE INJECTOR CAP 1 WURWEIE - /e L PAGG+30%IKAT - WE £ - i 90°-7.89 Hhifrkek-RE-ERBRHASL
19| CB00062726 | #B#EM6X14 FLANGED EXAGON HEAD SCREW M6x14 4 FRM-OE A BEZERR-M6+1-CH8-L14- =%
20 | FOOOPO0852 | % CLP 1 FH-SD650- 1% - KB 0.7
21 | FOOOPO1472 | HEZHE 0-RING 2 TR - SDB50-HIE B
22 | 72080116 HRERENE CLAMP 1 S EREE-383C/XY250-3- R4

.3’5




MOTORCYCLE PARTS LISt

ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

e =~
SwM
= -

36



BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
AIR FILTER
Notes No Code No FHHEER NAME Qty LUk 30
1 FOO0A03505 | TR AIR FILTER BOX 1 T M-531/0UTLAW125- T 88 2 Al - iR e9-SWM-03505- ECUB IR TS
2 18130045 ERBES AIR FILTER 1 ZREBRG-SWMA40-F S
3 18170097 FEHRFE METALLIC CLIP TJBC 40-60 1 FERE M- SRR AIE-SWMA40- RN -40-60
4 FOO0P04105 | FE#4ietRATHEKAIR INTERNAL REAR MUDGUARD 1 ZEH14-63114-582C-0000-582C/SWM400-4B- f5 4 BHR AT 47K iRAR -PVC
5 C800067997 | AFEFZEEMMEX12 | FLANGED EXAGON HEAD SCREW M5x12 2 FHM-OE A BEZERR-M508-CH8-L12- =%
6 62ND15548 | #/E WASHER 3 TR - #E-D15-D53-TH1
7 00055134 BEEMS CLIP NUT M5 2 TERME-581A/SW500GY - 3 EIB - M5
8 700021535 | #/ D18-D6 WASHER 2 T 2E-6
9 U00046893 | #BEEMG CLIP NUT M6 2 FER{4-RS650- S Z R -M6X1
10 | C800062727 | #B#:M6X16 FLANGED EXAGON HEAD SCREW M6x16 2 T OGN FIEZEIER-ME1-CHB-L16- =%
11| 8A0092249 AEMIBHERIG-175 CLAMP 2 FHE4-SD650- AW -RI6-175
12 | FOOOPO3790 | KSE OIL BREATHER PIPE 1 FEM-531/0UTLAWIS- RS E- AR+ SBER-Ris=MagA £







BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
COOLING SYSTEM
Notes No Code No FHHEER NAME Quty LUk 30
1 FOO0P03423 | ZEiihes LH. RADIATOR 1 TERE-531/0UTLAWI25- - Bin s
2 FOOOP00025 | TR RUBBER RING 4 TR F-RS650- 1B
3 FO00A03422 | AEUhR RIGHT RADIATOR 1 FEP{E-531/0UTLAW125- A Bihas
4 FOOOP03513 | /K% PLUG 1 TERM-531A/SWM125-4A- KAEE - 26
5 8000B0263 [ SPACER 4 FER4-RS300R- [
6 U00046893 | #28F3%-M6X1 CLIP NUT M6 4 T F-RS650- £ R -M6X1
7 FOOOP03651 | AEFHEIFIR COVER RADIATOR RH. 1 TR #E-531/0UTLAWI25- B EA=E 4R - CPBOLE/MEJE &
8 FAOOPO3651 | ZEAt#hasiPiR COVER RADIATOR LH. 1 FER-531/0UTLAWL25- Z B RR 174k - CPBOLE/ME Y 2
9 | ZHO067545 | EB#MEX12 SCREW M6x12 2 T M- 15N AL IBET-MO+1-THK8-L12
10 | 8000A7715 | KABKE ELECTRIC FAN 1 FER4-SD650-7K 488 MUE -VA32
11| FOOOP03426 | MsZe SUPPORT 1 FEb{E-531/0UTLAWL25- R 3 S 28
12 | 60ND01030 | 5] M4X25 HEXAGON SOCKET-HEAD BOLT M4x25 4 BE - 1BE]-M4+0.7-125
13| 700040717 BE-Ma<0.7 SELF-LOCKING NUT M4 4 FED - 92 E-M4+0.7-CHT-THKG
14| 72130621 KRB BASE WATER PUMP GASKET 1 ##-19291-118-0000- KRB H - SWM125/K AT ST E- TR ARHHL
15 | Z00044240 25 M6 SELF-LOCKING NUT M6 1 FERE-RS650- B 9% Z EH-M6+1-CH10-THK?
16 | ZHO067545 | #B#MBX12 SCREW M6x12 3 T M- 15N AL IBET-M6E+1-THK8-L12
17 | 947200076 EHEE - PIPE 1 T #-531A/SWM125-4A- B AR IR E - [ER B S H A E S
18 | 8COOH1981 | kT /KERTE CLAMP 2 FTEM-GMA40- EART K ERHEI
19 | C800062726 | H#LiZHe-M6+14 FLANGED EXAGON HEAD SCREW Méx14 4 TEME- LGN B ZEER-M6x1-CHB-L14- =%
20 | 700059801 | ELEE WASHER 4 T+ -4 -D22-D6.5-THKL
21 | FOOOP03478 | ¥iB% THERMOSTAT 1 FEHH-CM440-T
22 | FOOOP03417 | HR#hfEERE PIPE 1 TP - GM440- iR B
23 | 8B0099475 Utk CLAMP HOP8-16/27 3 FEP - SD650- N IBIE-HOPS-16/27
24 | FOOOP03418 | HifHAREN THERMOSTAT-RADIATOR PIPE 1 TR GMA40- Hha AR B
25 | BAD0994TS | e CLAMP HOP8-10/22 7 FEbF-SD650- A FN A -HOPS-12/22
26 | FOOOP03419 | HifEaREII PIPE 1 T - GMA40- A B







BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
COOLING SYSTEM
Notes No Code No FHHEAR NAME Qty LUk 30
27 | FOOOP03902 =EE RADIATOR CONNECTING PIPE 1 T E-GMA40- =B E
28 | FOOOP03421 HIRERE Y PIPE 1 TR E-GM440- thh AR BV
29 | FOOOP03901 REE| UNION 1 TEA-GMA40- RE K |
30 | 947200077 FHHIENRE PIPE L=230 1 TIM-GMA40- M FIFNHE
31 8B00H1981 REER CLAMP 2 FERE-531A/SWM125-4A- RE L - KAB R ZEFR-N130
32 | 800040427 Yok PLUG 1 THM-RS650-EE (RAER)
33 | FOOOP03401 KT EXPANSION TANK 1 TERE-531/0UTLAWI25- 57K T
34 | 8B0091687 A ERE CLAMP 1 T D 4-SD650- A F MR -R96-165
35 | ZE0067997 1257 M5X10 FLANGED EXAGON HEAD SCREW 2 FEM-511/SWMI25GY- A ik = R e -M5+1-L10- R Tah - 511/SWM125GY- N4 < A = 98
36 | 8000A1281 BRBKE PIPE 1 B E-RS650- TR E
37 | FOOOP04023 FEEI CLAMP 1 TEM-GMA40-REE I
38 | FOOOP03862 HARSRR DEFLECTOR 1 FEP14-531/OUTLAW125- B8 SR -STL2- Bk + 7% - CPBOL6/ME S B &8
39 | 72012184 124 M5x38 FLANGED EXAGON HEAD SCREW 4 8242 -GB/T16674.1-2016-M5+38- 584
40 | 72012185 124 M5x48 FLANGED EXAGON HEAD SCREW 2 1242 -GB/T16674.1-2016-M5+48- 4
41 76220007 KR COMPLETE WATER PUMP 1 KRB B-19200-118-0000-SWM125 7KA TS B - K RIE, Hid. FLFHEE 026, MAHE 010, 2B
42 | 17230008 #7% 6000 BEARING 6000 26x10x8 1 FKERHR-SWM125 7KATIS [ TE- AAH7K 6000
43 | 72080136 LA 926, INNER RETAINING RING 1 4B/<B-GB/T893.1-1986-7L A M 14 -2 - 26mm
44 | 17240008 KEE - WATER PUMP OIL SEAL 1 TKZR 3 -19230-118-0000-SWM125 7K AP0 S, 18- 10+22+5/8
45 | 17220006 KRH WATER PUMP SHAFT 1 KR Hh-19206-118-0000-SWM125 7K 4TS TRL- 16
46 | 72080135 HhiE RETAINING RING 1 4B/~ B -GB/T894-2017- 4 FIsE {14 - 2~ 10mm
47 17030009 HE 7+14.541 WASHER7%14.5+1 1 IKREME- 7414541
48 | 17230006 I WATER PUMP IMPELLER 1 I -SWM125 7K AT S T8
49 | 72130625 KRETHE- PUMP COVER GASKET 1 25#-19292-118-0000- KR 3 BHHH-SWM125 KA S B - R RAEMH
50 | 14140035 KRE WATER PUMP COVER 1 7KZR % -19252-118-0000-SWM125 /KA TS 18- 4,
51 | 17050013 KER =K WATER PUMP COVER FITTING 1 KR ZKI-19379-118-0000-SWM125 KA TS |78 - 44 -M5+25
52 | 17010011 HAEE L0 CIRCLIP ¢10 1 HAHE 010




ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

MOTORCYCLE PARTS LISt

VEDI TAVOLA 1

SEE DRAWING 1 |
VOIR TABLE 1 \
SEHEN BILD 1 |
VER TABLA 1

»14

42



BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
FUEL TANK
Notes No Code No FHHEER NAME Qty R

OUTLAW 125 1| FO00A04377 IR FUEL TANK ASSY 1 FEBAF-SV440-SIX-DAYS-2018 5K - #hihAE - CPBO46/ RN IR R

ACE OF SPADES 125 1| FOODA04376 A FUEL TANK ASSY 1 TR SV440-SIX-DAYS-2018 K- #RihAE -CPBOL6/ME B 2

ACE OF SPADES 125R
o | cepoomigsy | HRHEMBX125-30 | FLANGED EXAGON HEAD SCREW MB8x30 1 NREZHEHE MBX1.25-30
3 | 70120233 IENES BUSHING 1 ih3E-16816-381-0000- A /FHE-XY250-5-8.5+11 5+30+23mm- £
4 | FOOOP02483 PRI FRONT DAMPING MAT 2 FER{4-SV440-SIX-DAYS-2018 - BhihFE BT AR-NBR
5 | FO00P02482 giﬂa%ﬁ)ﬁ%ﬂ:ﬁi REAR DAMPING MAT 1 T - SV440-SIX-DAYS-2018 FR- KR FE IR AR -NBR
6 | FOODA03506 HREA FUEL PUMP 1 BE 531 A- SR A - R 82 - 300K pa- 4+ - B A TU R - EBRHR 1Sk PW3003A/MOTION
7 | 73012580 RhREHE FUEL PUMP GASKET 1 R M- IR B B - 390E/XY400- BR R - ERABR S
8 | 72130375 i A AR IR METALLIC PLATE 1 #5#-15122-174-0000-HLHR Z #-CB250 BUKA TS ] -Fif i A ARAR IR
9 | 72030657 $25TM4+16 BOLT M4x16 4 1257 M4+16
10 | 10000073 HEARI- PUMP- FUEL FILTER HOSE WITH CLIPS 1 T 531A-HE RS - BRI - H1FR FKM/ECO/AR/ECO-Ee b 3k - B BOHER B M V28
11| FO00P04412 PR AR FUEL FILTER FTE-GMA40-IRdIR B - A
12| 10000072 WEARS FUEL FILTER-INJECTOR HOSE WITH CLIPS 1 TEE 531A HERS - B IS -4 FKM/ECO/AR/ECO- L i 3L - B IR Rt Je 28
13| 72020178 28M6 SELF-LOCKING NUT M6 4 ANAEZBNEE M6
14 | FO00A02332 i EdRA FUEL SENDER ASSY 1 FEDF-SV440-SIX-DAYS-2018 3- B e Bias - B BG4 L%
15 | 800037140 A SILENT-BLOCK ADHESIVE 1 FED4-SM500-fR A 5k- KA R
16 | 8D0091687 ik CLAMP 2 FEBF-SM500- 14 - R4 D12







swmM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
PANEL, FENDERS, SEA
Notes No Code No SHEER NAME Qty LS

OUTLAW 125 | | FO00A04374 | EEEH SADDLE 1 TEHE-531A/SWMI125-4A- BEHE B B - B4+ IR E

ACE OF SPADES 125 1 | FOAOAG4374 P | EEZR SADDLE 1 TER{4-531A/SWM125-4A- EE R B Al - 1B + R

ACE OF SPADES 125R
o | 72020351 28Vs8 SELF-LOCKING NUT M8 2 NAEZBEME
3 73012613 MEIFR SILENT-BLOCK 2 B - 3 T FBR-385C/XY250-4- RIRMRAR - 07 5+013 540215 (3.5+2+4)
4 | CBAQDAB42L | iR#&MS5-L12 FLANGED EXAGON HEAD SCREW M5x12 6 OEA B ZE AR EEMS-L12
5 | CBAOD67997 | #2#2MS5X16 SILENT-BLOCK 4 NAZEBHEMOXL6
¢ | FO0OP04319 AIHRAR FRONT MUDGUARD 1 TERH-531A/SWM125-4A-BTHERAR-PPR}- R 4L
7 | 8000H3017 HwE BUSHING 4 #%£D14-D8-D6,25
g | Z0C055703 $257-M6-L14 BOLT M6x14 2 KN FERET-M6-L14
9 7A0069429 FIESES BUSHING 2 FEP#-581C/SW500GY -2- BBt E-o7+@9+H8- =%
10 | CB00062726 ZiRMEX14 BOLT M6x14 2 NREZEBHEMEX14
11 | 200021535 #{8 D18-D6 WASHER 4 THbfE-2E-6
1p | FOOOP04798 e SIDE REFLECTOR 1 THH-511/SWM125GY- REF#E-KM210-TAIES . E4-3R-023327-4EFK- TR #e
43 | 8000H3018 AR EAR PLATE HOLDER 1 FEB-CM440- IR L HAR -PP- R
| 73280131 R REAR LICENSE PLATE BRACKET 1 JEREHR 2R -582A/SWMA00-4A- FE BB T B-
5 | 53170794 Bt REAR MUDGUARD 1| [FH5R-531A/SWM125-4A-PP- X
16 | FO00PO4417 IR ARIE K PLUG 1 T F-582C/SWMA00-4B- FE AR I S Rk
17 | ZA0059572 85T M5X12 BOLT TBEI M5x12 4 247 M5X12
1 | U00046893 385 CLIP NUT 4 B4 kM6
19 | 200062727 $Z42MBX16 BOLT M6x16 4 166744Z42M6X16
50 | FOO0P02301 AR RIGHT SIDE PANEL 1 FEB{F-SVA40-SIX-DAYS-20185K - A UAR- Sk - #67% - CPBOL6/MEX R E
o1 | FOOOP02302 £ LEFT SIDE PANEL 1 FTHR{F-SV440-SIX-DAYS-20185k - L AR - K - #7% - CPBOL6/M R
99 | 73012510 MEEEE SILENT-BLOCK 4 BRI EEEE-SWM440-BREE-W126.0-5MR9.5-KELT
53 | FOOOP02610 MEZEHE BUSHING 2| THHA-53IASWMIS-AA-IEREHE-RES
o4 | FOOOP03707 LR LH. PROTECTION 1 B fH-531/OUTLAWI125- E #E74R -CPBO16/ Mt A&







MOTORCYCLE PARTS LISt

S ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125
PANEL, FENDERS, SEA
Notes No Code No BHHBIR NAME Qty R
o5 | FOOOPO3708 | AHAMIFHR RH. PROTECTION 1 TH1+-531/OUTLAW125- E 4R -CPBOL6/MEE R
o6 | FOO0PO4420 | FIEARARAIZXHE | FRONTLH FENDER LEG 1 THb{+-531A/SWM125-4A- BT RAR I 2 X 2 - PPRY- B AL




w




ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

MOTORCYCLE PARTS LISt

FRAME, FOOT RESTS

Notes No Code No SHiER NAME Qty LS
| 41011837 L2 FRAME WITH BEARINGS 1 % IR-531A/SWML25-4A- B8 ik + B4 1% -RALO00S/MEE AR B8 - B R Rk - B R R HIRIRTS - IR L - B R AR Y
o | 800087243 | ESEREHHIK TAPERED ROLLER BEARING 2 TH{F-391C/XYA00-3- [ SRR -D50.292-D29
5 | 800062727 | #HM6EX16 SCREW M6X16 3 NAEZEEE MEX16
4 | FOOOPOLL19 | BERGA#: RUBBER BUFFER 2| TERM-GMAd0-BREME
5 | CBA0092876 | $3#%-MB+1.25 FLANGED EXAGON HEAD SCREW M8x20 4 TEIE- WA BETLEIE-MB1.25-CH5-L16- =%
g | 8U0069138 | ER#EM10x125-110 SCREW M10x110 2 NREZEEH M10x1,25-110
;| 41130215 AEMRAS LH. FOOTREST SUPPORT 1 BRI 4248 & -531A-Q235- 8 ik +4 % - CPBOL6/ME Y B 2 -7 Smm- U 2 - S 8/ MR/ WA E
g | FOOOP00698 | ZRiHEA LH. FOOTREST 1 THb1-GMA40- Z R - 555 6061+ BTH) - AR AU R RE
g | FOOOPO06Y9 | AEBIHEA RH. FOOTREST 1 THERE-GM440-FETHRH- 50 6061+ BED-FRE U RRE
10 | FO00PO0B22 | ZHEMIME SPRING 2 THER-CMA40- Z MM - HEWL A% L 8- =A%
41 | FOOOPOOB23 | HAEN%H PIN 2 - GMA40-FRI%H
1o | 200056377 | #7-D16-D83-Imm | WASHER 2 FEp4-RS650- 4 f+ -D16-D8.3-1mm
13 | 64ND20068 | FFA$H-L18-THK20 SPLIT PIN 2 ZEBf-GM440-FF AH-118-THK2.0
14| 260062797 | E$T-M10+1.25-122 FLANGED EXAGON HEAD SCREW M10x22 2 FED{H-GM440- 84T -M10<1.25-122
15 | 41120310 IR SR RH. FOOTREST SUPPORT 1 B TABIEIE 3R -531A/SWM125-4A-Q235- H 5k + FE 1% - CPBOLG/ME £ B B
16 | ZF0062797 | Bf M10x1.25-30 FLANGED EXAGON HEAD SCREW M10x30 1 ANREZHEEE M10x1,25-30
47 | 70090215 LT BEARING 6900 2 §7k-GM440-61900 2RZ-10+22+6
18 | 70180041 ERHAHE INTERNAL SPACER 1 XRHE-ERMERHE-4406M-F 5
19 | FOOOPO3619 | SR CABLE GUIDE PLATE 1 THP{+-531/0UTLAW125- §4 328 -CPBOL6/ME S &
0 | YNO0B2751 | $25T-M10#1.25-140 SCREW TCEIF M10x40 1 - 1257-M10+1.25-140
o | FBOOPO3820 | HBST-M6+1-L14 SCREW TCEI M5x16 2 S - WA AR Mo-1-L4- B8
gp | 31120020 U SIES POWEROFF SWITCH 1 SBKTF R (S ZR)-369E/XY400-4-H B = - FRTS
o3 | FOO0PO2470 | MR ZRHE SPRING 1 TH1-531A/SWMI125-4A- U SR E
o4 | CB00062725 | 424 M6X10 SCREW M6x10 1 ANREZEER MEX10
o5 | FAOOPO3798 | 4%$T-M8+125-116 SIDE STAND SCREW 1 THbfE-S5125-485]-M8+1.25-116
o6 | FOOOP03493 | fil%e LATERAL STAND 1 TER{F-531/0UTLAW125- i 3 2R-CPBO16/ME Yt &




w




MOTORCYCLE PARTS LISt

swM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125
FRAME, FOOT RESTS
Notes No Code No FHAHAIR NAME Qty LSk v
o7 | FOOOPO1286 | %M SPACER 1 THM-531A/SWM125-4A- - R E S
o | FOOOPO2851 | EREFZHINE CLAMP 1 THH-OMA40- FREF LK
g9 | 800056444 | K3 CLAMP L=188 mm 3 TR R-L188
30 | BRO06OI3E | EHEMI10x1,25-125 SCREW M10x125 1 NRAZEEH M10x1,25-125
g1 | 72030820 s RATRIRST SIDE STAND SCREW 1 SBET- USRS TRIRET-MB-MB-M14+1- =4
3p | FOOOP03458 | ARFMIKEXIR- RH. FRONT ENGINE PLATE 1 T EbfF-531/OUTLAW125- B R FHl R K X 2R -CPBOL6/MEE &
g3 | FOOOPOB459 | ZEEMEHEZE LH. FRONT ENGINE PLATE 1 THbE-531/OUTLAWL2S- E R A R X R -CPBOL6/M &
g4 | YZ0073458 | $Ri£-M8+125- L85 SCREW M8+1.25-185 2 YZ0073458 Fifft-1B4-M81.25-185- = A%F
55 | Y00043928 | 28 MBX125 FLANGED NUT MB8X1,25 2 28 MBX1,25
3 | YW00G9138 | E4£-M10+125-L75 FLANGED EXAGON HEAD SCREW M10x75 1 TH- B -M10-1.25-L75- = A iF
57 | FOOOP03402 | MRS ENGINE PLATE 1 T EBH-531/0UTLAW125- R FHLIZ %2R -CPBOL6/ Mt &




MOTORCYCLE PARTS LISt

ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

e
SwM
= =

9H

ACE OF SPADES-125R

OUTLAW 125

ACE OF SPADES-125R
OUTLAW 125

ACE OF SPADES-125

ACE OF SPADES-125

52



BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
PASSENGER FOOT RESTS
Notes No Code No SHHERIK NAME Q.ty YRR
4 | €800069056 B2AMBX1,25-20 FLANGED EXAGON HEAD SCREW M8x20 4 AR ZEER MBX1,25-20
o, | CBA0092876 $42-M8+16 CREW M8x16 4 T WA RERREE-M8-1.25-CH5-L16- =%
5 | ZB0053546 TR PIN-@6+33.5mm 2 TR -581A/SWS00GY - A - ©6+33.5mm
4 | 6BNO21507 Bk BALL-D1/4 2 T -RS650- $NEK-D1/4
5 | 800062655 HE SPRING-D6-L18 2 THbf+-RS650- 5 -DG-L18
ACE OF SPADES 125 6 I=pagili RH. FOOTREST SUPPORT 1 I=pagili
OUTLAW 125 ey | FO0OP02173 RS RH. FOOTREST SUPPORT 1 BERF-SVA40- AT LI % 52 % -CPBOL6/ME X B 6 - & i1
ACE OF SPADES 125R
ACE OF SPADES 125 7 =gl PASSENGER RH. FOOTREST 1 =gt )il
OUTLAW 125 ACE OF 74 | 8A0085928 Egatickils PASSENGER RH. FOOTREST 1 R -RS650- TR L F A TR
SPADES 125R
ACE OF SPADES 125 g | 41150440 EARTER PASSENGER L.H. FOOTREST ASSY 1 [EHHH-531A/SWM125-4A-Ha B3 58 - CPBOL6/ME Yt 2B 65 + 6507 {1 Ha B
OUTLAW 125 gy | FOODA02170 EHM PASSENGER L H. FOOTREST ASSY 1 TE-SVA40- 7 IS - H SR CPBOL6/MEE AR €2 + 650RR L A
ACE OF SPADES 125R
ACE OF SPADES 125 g | 41140453 2yl PASSENGER RH. FOOTREST ASSY 1 IRZEHM-531A/SWM125-4A- FA 3R -CPBO16/MEE & & +650 B H A
OUTLAW 125 gy | FOO0A02171 RERR PASSENGER R.H. FOOTREST ASSY 1 FERH-SVA40-F IEHIR- T % 52 - CPBOL6/ME St B €2 +650 i (b HiFA
ACE OF SPADES 125R
10 | 66ND21308 L CIRCLIP 2 | BE#Rf+-RS650-FHE-D11-D5-THKOT
ACE OF SPADES 125 11 RESAME PASSENGER LH. FOOTREST 1 R
OUTLAW 125 11H | BA0085929 oy PASSENGER L H. FOOTREST 1 IR
ACE OF SPADES 125R
ACE OF SPADES 125 12 RHERMXR LH. FOOTREST SUPPORT 1| BEMEXR
OUTLAW 125 1on | FOO0P02172 AR SR L.H. FOOTREST SUPPORT 1 FER{F-SVA40- S HAM-SV BX 3 HRI 42 - CPROL6/ME Y B 68 +650 T L H A
ACE OF SPADES 125R
13 | CBONDO2555 B2HM8X1,25-20 | SCREW M8X1,25-20 1 - A A B K EB4E-M8+1.25-120-CHE- =%
14 | 72040236 H#E8 WASHER 8 1 #E-GB/197.1-2002-8mm- B 5




4 17




ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
HANDLEBAR AND CONTROLS
Notes No Code No SHHBR NAME Qty LUK p
1 FOAOPO1543 | AIEE HANDLEBAR 1 TP - 582/0UTLAWAL0- F7 1% - PEAR S M B 2 - 3 O M- iR ) - Py M16+1.5+20 245031,
2 | FOOOP03133 | itk COUNTERBALANCE 2 TR - 531A/SWM125-4A- LR - R4
3 6OND02519 | #E#%-M6+1-CH5-L70 BOLT TEI M6x1 2 FEE- WA AR -M6+1-CH5-L70- = A%
4 | 6INDIS062 | EEE-M6- SELF-LOCKING NUT M6x1 2 FEA-581A/SW5006Y- X % = B S8 - M6-SPT- =M%
5 | (FO00AOL65 | HEITEHE COMPLETE THROTTLE CONTROL 1 B E-SDE50- B TS
6 | 8000H2115 | HITHZR CABLE ASSY, THROTTLE 1 TR -RS650- 3 TR R M A - W R
7 FOO0P03135 | ZFIEK HANDGRIPS 1 TEE-531A/SWM125-4A- EF B - B & - R FF A
8 | FOOOP03586 | FAHRAR TUBE SPACER 2 TEA-531A/SWM125-4A- FEHAR
9 FOOOP03719 | BABNE CLUTCH CABLE 1 TP E-531A/SWM125-4A- B A BRI R
10 | FOODA03853 | BABFHAS CLUTCH CONTROL ASSY 1 FEM4-531/0UTLAWL25- BEBTFIREA & - FHIL/ R FREEER L
11| FAOOP02286 | AEHE LH. REAR-VIEW MIRROR 1 FER4-SV440-SIX-DAYS-2018 3- = fF 3% - IEF-L-E9-00.1088-ZH50
12| 800056444 | BRHLE CLAMP 2 TEHE-581A/SWH00GY - BRI 45-188+4.8
13| FO00PO3856 | B&HTH CLUTCH LEVER 1 TARTA
14 | 45530027 HABETITE CLUTCH LEVER SWITCH 1 FAREM- B ATFL-SWMAL0/OM-FE £ /R4
15 | C800062729 | 4ZTM6x25 FLANGED EXAGON HEAD SCREW M6x20 2 A f k2 EIER MOX25
16 | FOOOP02286 | &JaiieE RH. REAR-VIEW MIRROR 1 FEP-SV440-SIX-DAYS-2018 31 fE 315 - 1EF-L-E9-00.1088-ZH50
17| FO00PO3136 | AT HANDGRIPS : M- SILASWML2S-4A- H IR -BE-RHT O-FRRANERRES
18 | FOOOPO1640 | F5[|HaHIE TUBE SPACER 1 BRNEHE




MOTORCYCLE PARTS LISt

ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

e
SwM
= =

192

)

)

)

)

56



BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
FRONT FORK ASSEMBLY
Notes No Code No FHHEER NAME Qty LUtk 30
1 FO00A03498 | HEXZLEH FRONT SUSPENSION ASSY 1 FEDH-53LA/SWML25-4A- BB X R B - HER - MRS HE
2 8A0087717 N EES RING NUT 1 FED#E-RS650- 77 [mAFH{ B4R -7075-M28
3 FOOOP03495 | iR STEERING HEAD 1 FE#-531/0UTLAWL25- 75 m i b AR - PRAR L -RALO00S/ R & - K- R 3 1]
4 FO00A034%6 | AfatE BOTTOM YOKE WITH PIN 1 FEh14-531/OUTLAWL25- TR AT - FRIRE (L B RALI00S - A4 - BiREf 1A
5 FOO0A03498 | BB R FORK LEGS ASSY 1 FEE-531A/SWML25-4A- BB X R B - RER - AR HER
6 FO00A03632 | ARIRER COMPLETE R.H. SHOCK ABSORBER 1
7 FO00A03633 | ZRIRER COMPLETE LH. SHOCK ABSORBER 1
8 700062796 4257-M8+1.25-THK12-140 FLANGED EXAGON HEAD SCREW M8x40 8 FEF- 575 kIR ET-MB+1.25-THK12-L40
9 8A0069315 YEes NUT M26 1 FEM-RS650- 77 14T L iR BB E-7075-M26
10 | 800087736 #[8-D40.5-D29.5-THK2 WASHER 2 FER 4B -D40.5-D29.5-THK2
11| 800087745 AR GASKET 2 TEE- RS - b
12 | FOOOP00912 | AtEim=ET PLUG 1 TERH-SWMA40- iR E T
13 | 80AOH2355 | FIEELERE LOWER CLAMP 2 T M-582/0UTLAWA40- FIEE R RE - AR AN RE - ALK FRH
14| BAODABES3 | WE-$BAEE SPACER 2 FEM-RS300R- FEHEFEREWE-BE£-D101-D32-Hi#) + RIREMAE
15 | 800060233 AR SILENTBLOCK 4 FE#-SD650- FHE R FERE K- 1 Ak#E-D25-D21-D20-D12-THKL7
16 | 800060234 k] WASHER 4 BB # 8 -D28-D22-D10.5-THK2 5-% %
17 | 60ND01222 | 44]-M10+1.5-18 FLANGED EXAGON HEAD SCREW M10x80 2 FERME-125T-M10+1.5-L80
18 | C800061314 | ZEIMI0X15 SELF-LOCKING NUT M10x1,5 2 26 M10X1,5
19 | 80A0B0522 | FIEERLEFT UPPER CLAMP 1 T M-582/0UTLAWAL0- FIEER KK F-RIRENRE - O LR 2 EH T
20 | C8A00B1959 | Z#£M8X1.25-30 SCREW M8x1,25x30 4 NAEZEER M8X1.25-30




L (

...................




BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125
LEFT FORK
Notes No Code No BHRELTR NAME Q.y YRl
1 FOOOPO3634 | 2F PLUG ASSY 1
2 FOOOP03638 | BB SLEEVE 1
3 FOOOP03637 | ARIREIRE L.H. WHEEL FASTENING ASSY 1
4 FOOOP03639 | FIZAM LH. INNER STRUCTURE 1
5 FOOOPO3640 | WEAH BUSHING KIT 1
6 FOOOPO3641 | Hp4AfF GASKET KIT 1
7 FOOOPO3642 | HME#% SPRING 1







BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
RIGHT FORK
Notes No Code No SHHLR NAME Q.ty YRR
1 FOO0P03634 | ZF PLUG ASSY 1
2 FO00P03638 | BB SLEEVE 1
3 FOO0P03636 | ARIHERKE RH.. WHEEL FASTENING ASSY 1
4 FOOOP03635 | MZEAM RH.. INNER STRUCTURE 1
5 FOOOP03640 | WEAM BUSHING KIT 1
6 FOOOP03641 | ZH{E GASKET KIT 1




MOTORCYCLE PARTS LISt

ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

—_—
SwM
e —

62



BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
REAR SWING ARM AND SUSPENSION
Notes No Code No FHHEER NAME Qty LUk 30
1 FO00A02468 | EX. COMPLETE SWINGING ARM 1 B {E-SVA40-SIX-DAYS-2018 k- X - - CPBOL6/MEH B 15 - & 4K -t -1 45
2| 41280414 R & BEARING 6903 4 N B - SRS -SVA40-RNAGOO3
3 72110236 X GASKET FB 30x22x7 4 S -4408V-T Xt -20+430+7- TR AR
4 70280011 EXHHE FORK BUSHING 2 I X E- T X RITE-SVA40- 015+p22+69- AL/ S5 -HT B
5 | FOOOP02380 | #E&IFF CHAIN SLIDER 1 TEA-SVA40-SIX-DAYS-2018 2R- &4+ - B EAE
6 | 72012225 ZHME12 SCREW TC M6x12 2 8242 -GB/T70.1-2008-M6+12- L B - =tk
7| 0120280 | EEHFFHE FLANGED BUSHING 2 POHE- SR RENE-375/XV250-7- K5
8 | FOOOP03648 | & CHAIN GUARD 1 T -531/0UTLAW125- 455 -CPBO16/ME L B
9 C800062725 | 42#%-M6x1-CH8-L10 | FLANGED EXAGON HEAD SCREW M6x10 2 T (V5N B 2 TR -M6+1-CHB-L10- ¥
10 | 73012153 S EREACHS-110 | RUBBER FOR CHAIN COVER 1 12 B -61331-375-0000- HE R B B -375/XY250-7
1| FOO0P04329 | RHER REAR SHOCK ABSORBER 2 FHEF-582A/SWMA00-4A-F R ERS-/-L=320mm- R R & -2 REH
12 | 6OND02555 | 424 M8X125-20 SCREW TCEI M8x20 1 AN fIZH M8X1,25-20
13 | 60ND02555 | # MBX1,25-20 SCREW TCEI M8x20 1 RN FIE# MBX1,25-20
14 | FOOOPO0760 | #IRE CONIC SPACER 2 FHE - GM440- . TR B -HO
15 800062573 | 4Z42-M10+1.25-140 FLANGED EXAGON HEAD SCREW M10x40 2 TR BN R L B -M10+1.25-140-CH14- )%
16| 70030169 X SWINGING ARM PIN 1 ¥ X H-61214-390-0000- 15+275mm-M14mm- 15 - = 414 -40Cr-390/XY400
17 | 72020488 12EM14+1.5 NUT M14x1,5 1 128 -GB/T6187.2-2016-M14+1 5- X BEE- =4
18 | 8000B1166 ETS4 HOSE RING 1 FHEF-391C/XY400-3-EF 54 -PA6-FLEE:124
19 | C800067997 | $Z#%- M5x12 FLANGED EXAGON HEAD SCREW M5x12 2 T OGN BEZEER-M5+08-CH8-L12- =%
20 | 800069282 | HE BUSHING D14-D7-D5,25 2 T GMA40-HE-D14-D7-D525
21 61ND15035 $28-M8 NUT M8x1,25 4 TN LR Me- A
22| CB000S6444 | 3L CLAMP 2 B 581A/SWS00GY -¥BHYH #5-188+4.8
23 | U00046893 R -M6X1 CLIP NUT M6 2 T -RS650- S E B -MBX1
24 | C800042022 | $BEF-M10+1.25 FLANGED NUT M10x1,25 2 TEE- N AR B SR E-M10+1.25-CH14-SP10- =%
25 | FOOOP02216 | $E&IETH= CHAIN TENSIONER 2 TP - SV440-SIX-DAYS-2018 F8- 551988 -ADCL2- FRIR EL L AL &
26 | FOOOP02217 | 4E&IAT5aRSMIREEEE | PLATE 2 T ER{E-SVA440-SIX-DAYS-2018 -4 & B TR IMP I BL- Bk - B




MOTORCYCLE PARTS LISt

ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

—_—
SwM
e —

64



REAR SWING ARM AND SUSPENSION

Notes No Code No THUER NAME Qty LUk 30
27 | FOOOP02218 | X END PIPE 2 FEBAF-SV440-SIX-DAYS-2018 31-F X i & -ADCL2- PR E /LT &
28 | 62ND15506 | B WASHER 2 #
29 | 62ND15538 | ME#E SPRING WASHER 2 HERE







BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
FRONT WHEEL WITHOUT TYRE
Notes No Code No FHHEER NAME Qty LUk 30

1| FO00A03627 | RI%S# B FRONT WHEEL WITHOUT TYRE 1 FHERE-531/OUTLAWI25- B $8%E LA - SRR - X2 B 8- 3.50-17- L R &8

, | 54090026 #ig AIR TUBE PROTECTION 1 #7H-35-17(MN3%)

3 | FOOOPO3867 | RIRE FRONT WHEEL RIM 3,50"%17" 1 FEbfH-531/0UTLAWL2S- BT - S5 & 7116-3.5:17-FRBMARE

4 | FOOOPO386S | RILiES: SPOKE 3,5x170 18 T 4-531/OUTLAWL25- BT H %k -3.5+170

4 | FOOOPO3869 | RIRiE% SPOKE 3,5x168 18 T 4-531/OUTLAWL25- BT R 1% -3.5+168

5 | FOOOP03870 | E&ER NIPPLE 36 FEE-531/0UTLAWL25- 35 & 1B -M4+0.75

6 | FOODAO3871 | BIEEREA FRONT WHEEL HUB 1 FEE-53L/OUTLAWI2S - BT B B A - FE 55 MU R & - FIEh AR 7L D143- 2 3%

7 | FOOOP03875 | RIBEHEHAE INTERNAL SPACER 1 FER-531/0UTLAWI25- BT BAT B - 32+ 21474

8 | FOOOP03873 | B ERHK BALL BEARING 2 FEBF-531/OUTLAWL25-BTR K-8 /1 6204

9 | FO00P02036 | H#EHE SEAL RING 25x47x7 1 ZER{-531/OUTLAWL 25- B 2131 - 25+ A T+7

10 | C800056444 | H2EHLH CLAMP 1 FER4-581A/SW500GY- 2B RHHL #-188+4.8

11 | FOOOP03874 | H#hmE SEALING RING 32x47x7 1 TR E-531/OUTLAWI 25- B B3 - 032+ A T+7

12 | FOOOP01323 | Bi%H WHEEL AXLE 1 TR SM125- BT b

13 | FOOOP01324 | BiRihigie PLUG 1 TEB{E-RS125R- BT HhIZAS

14 | FOOOPO1322 | RIBAWE SPACER 1 FEM4-RS125R- W AW E- A $-6061

15 | FOOOP03415 | Ritklzhi FRONT BRAKE DISC 1 A0 {4-531/0UTLAW125- B Hlah & - F £ -300+3.6-S fRim5h-4 Bwisk

16 | ZB0061070 | UB#-M6+16 SCREW M6x16 6 T -SD650- W< AT LB -M6+16- =%

17 | EO00P03631 | FikfERiad SPEED SENSOR 1 TERE-531/0UTLAWI25- ik fE RS

18 | FOOOPO1517 | Bi#4MA FRONT TIRE 1 TR -GMA40- BB SMIR-120/70-17- 741 K6317F-001-BR M

19 | FOOOPO1513 | Ri%EAEHS FRONT TUBE 1 BT A% RR-120/70-17




10

18 19




BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
REAR WHEEL WITHOUT TYRE
Notes No Code No FHHER NAME Qty R
1 | FOO0A03628 | fE48#E AL REAR WHEEL WITHOUT TYRE 1 T M-531/0UTLAW125- 584 2ok - SRR - 463 R -4.25-17-W KR E
, | FOOOPO3878 | FREEE% SPOKE 4.0x184 18 TR #E-531/0UTLAW125- [R5 -4.0+184
3 | FOO0PO3876 | fEELE REAR WHEEL RIM 4,25"x1.7" 1 FHEB-531/OUTLAWI2S-FRE - E S 7116-425:17- BB ARE
4 | FOOOPO3877 | ERiEK SPOKE 4.0x190 18 FER{E-531/0UTLAW125- 5 485 -4.0+190
5 | FOOOP03879 | RiE&EH NIPPLE 36 TERE-531/0UTLAWL25- [E iR 18R -M4.5:0.75
6 | FO00A03880 | ERRBRH REAR WHEEL HUB ASSY 1 T H-531/0UTLAW125- RR B B M- E - T AR & - s 162- 2 HK
7 | FOOOP03883 | BRBWE SPACER 32x26x121.6 1 FEBF-531/0UTLAWL2S- R BATE - 932+926+121.6
g | FOOOP03882 | EREMK BEARING 2 TEM-RR B K- 6005
g | FOOOPO3874 | %o SEAL RING-32+q47+7 1 ZER{E-531/OUTLAWL25- B BR 5 - 32+ A 747
10 | FOOOP02333 | FE%tHh REAR WHEEL AXLE 1 B {F-SV440-SIX-DAYS-2018 K- fF % - 4T D17-1336-M16+30-7377 21
11 | FOOOP03523 | 4% CHAIN 1 T4 %-428UX-136L
12 | YO0043928 | AR FLANGED NUT M8 6 TEM-OKIET-M8+1.25
13 | FOOOP03519 | ERZEME LEFT SPACER 1 T -531/0UTLAWL25- FRAHE -2 EE 7075-1-37.25+36
14 | FOOOP03520 | RRAWE RIGHT SPACER 1 FE4-531/0UTLAWL2S- ERAHE-BE S 7075-1-13.75+36
15 | 72020489 25M16 NUT M16 1 $213-GB/T6187.2-2016-M16+1.5- ZA%- =Mk
16 | FOOOP01330 | FEHizh& REAR BRAKE DISC 1 T-RS125R- R HIFH A&
47 | ZB0061070 | $Z42-M6+16 SCREW M6x16 6 T -SD650- W< AT LB -M6+16- =%
18 | FOOOP03522 | %% CHAIN SPROCKET T=54 1 FEBF-531/0UTLAW125- 48 -428-54 - (TRFE 223.27-J&fZ 209.91)-FIFL, ¢125-R %L 150-6+98.3
19 | 8000HO158 | 425T- M8x28 SPECIAL BOLT TSEI M8x28 6 TEb-125T-M8+1.25-128
20 | 54090026 #if AIR TUBE PROTECTION 1 A -35-17(0N5%)
21 | 54080104 ERAR REAR TUBE 1 R MERR-150/70-17
2o | FOOOPO1517 | JE#E5MA REAR TIRE 1 TR #-GM440- FF R IMR-150/60-17- £ 8XK6317-001 - EX U




sum ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

Y € .\

70



MOTORCYCLE PARTS LISt

BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125
FRONT HYDRAULIC BRAKE
Notes No Code No FHRHEAR NAME Qty LUtk 30
1 | FO00A01289 | BIREHIHRAS FRONT BRAKE CONTROL 1 FE-SM125-BIREFISRAS
2 | FOOOP01617 | EEHR CONNECT CLIP 1 FEF-SM125-BIHIB RIET B SR
3 | FOOOPO1618 | RIHIENFIE FRONT BRAKE LEVER 1 FE - SM125- BT R FHE-Ht
4 GRS PLUG 1 B HIEh AT
5 | FOOOP01620 | BIBIZHERF% FRONT BRAKE PUMP SWITCH 1 FE - SM125-BIHIEI R %<
6 | 6OND02556 | $Z§T-M8x25 SCREW M8+1.25-CH6-125 2 FEAF-HSH 85T -M8+1.25-CHB-L25
7 | FOOOP02044 | HIZhERST HEXAGON SOCKET-HEAD BOLT M10x19 3 F R -RS125R- FIFN B URET -M10+1-CH14-L19- B /B ARG FO00A01573
8 | 800021480 #.8-D14-D10.2 WASHER 6 T4 -D14-D10.2
9 | FOOOPO3530 | JmEZE PLATE 1 FE-531/OUTLAWL25- & % 3 -CPROL6/ME 2
10 | 200062727 212 -M6+16 FLANGED EXAGON HEAD SCREW M6x16 2 TR - GB/T16674.1-2016- 541242 -M6+16
11| FO00A01621 | Bi%IzIsH FRONT BRAKE CALLIPER 1 TR #-SM125-CBS BTz F o
12 | FOOOP02030 | miHIzhEEA PAIR OF BRAKE PADS 1 TR E-RS125- BT EIEHT A
13 | FOOOP03799 | HlEhikE XL PLATE 1 T #-531/OUTLAW125- sl E %2R - B & 1.2mm- £8%-CPBO16/T it &
14 | C800062726 | UE#: M6X14 FLANGED EXAGON HEAD SCREW M6x14 1 NAEZEER M6X14
15 | CBA0067997 | #2#%- M5x16 FLANGED EXAGON HEAD SCREW M5x16 1 FEHME-DE A AR ZEER-M5+08-CH8-L16-=HF




MOTORCYCLE PARTS LISt

ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

e
SwM
= =

72




BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
REAR HYDRAULIC BRAKE
Notes No Code No THHRRK NAME Qty LI SE b
. | FOO0A01294 | FEHIZZREH REAR BRAKE PUMP 1 BEE-SMI25- EEHEAR
, | FOOOP02039 | SRz REAR BRAKE TANK CAP 1 T ERS125- AR Z -DOT3ANDDOTA
5 | FOOOPO1295 | CBSE4E DISTRIBUTION FRAME BRAKING 1 FER{F-RS125R-CBS Kbk
4 | SP120292 | EHERTE BALLJOINT L B -5 IR AT -490/XYA006Y - -63mm
s | FO00PO2044 | HIZNEERE] HEXAGON SOCKET-HEAD BOLT M10x19 2 B RS125R- B B4T-M10+1 -CH14-L19- 7B 2 D FO00A01573
6 | FOOOPO2043 | HIZHEIRST HEXAGON SOCKET-HEAD BOLT M10x28 1 T {E-RS125R- ST EHEET-M10+1-CH14- 128- B B 24 A FO00A01573
;| FoooPo2042 | RHlEIFFE REAR STOP SWITCH 1 T RS125- ST
g | 800021480 | #:[-D14-D102 WASHER 9 T4 4E-D14-D10.2
g | FO00A03886 | FEIEGH REAR BRAKE CALLIPER 1 B E-531A/SWMI25-4A- EHIFH-HR B 6 - SR BB RETL B -HS10/KL768-2
10 | FOOOPO2029 | EIENEEA PAIR OF BRAKE PADS 1 B E-RS125-E AR
11 | FO0OPOI568 | CBSZHF PROTECTION 1 FHER{4-RS125R-CBS B F
1, | FO0OPOIS569 | CBSIRF PLATE 1 TR -RS125R-CBS R F
13 | 800069282 HE BUSHING @14x@5,25@4,8 2 B - GMA40-+HE-D14-D7-D5.25
4 | V00085134 | KEEE-M5 CLIP NUT 2 - % FEE-M5
15 | CBAO067997 | #E-M5+16 FLANGED EXAGON HEAD SCREW M5x16 2 B SN R L EIER -M5+0.8-CHS-L16- =%
16 | 200062731 | $E#E-M6+45 FLANGED EXAGON HEAD SCREW M6x45 2 T 01 GB/T16674.1-2016-RS500- T & 8- M6+45
17 | FOO0A00513 | EHIZIB KR BRAKE CONTROL PEDAL 1 b 1F-GMA40- [ 3D B KBRS AL -CPBOL6/ME X R & - 15.0- Tk
1g | FO0OPO3760 | EHIFHHRENE | SPACER 1 FHP#-531/0UTLAWI2S - EHIEhH R E - SR £7075-L-4.9+40
19 | 200045499 | M DI15-D6,25 FLANGED BUSHING 1 #8 DI5-D6.25
o0 | 200062728 2HM6x20 FLANGED EXAGON HEAD SCREW M6x20 3 T MG iR ZH B -M6+1-CHB-L20- =%
o1 | BOND010BL | $2§]-M6+25 HEXAGON SOCKET-HEAD BOLT M6x25 1 BN fLBST-MB+25
s | BIND15033 | $5-M6 NUT M6 1 Tk M6
g3 | 0800062726 | ¥#2M6x16 FLANGED EXAGON HEAD SCREW M6x16 1 B SN R L EIER-M6+1-CH8-L14- =%
o4 | 200061313 | $EEM6 NUT M6 1 {25 M6XL-CH10-THK6- R A thif
o5 | BO0OH5148 | HiEhEAiR3E%E RETURN SPRING 1 FED4-RS125- HI B IR E - 01.5+40mm







swmM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
EXHAUST SYSTEM(ACE OF SPADES 125)
Notes No | CodeNo SHeER NAME Qty Hig
4 | FoOOPO4579 | FTHESE EXHAUST PIPE 1 THRMF-53LA/SWM125-4A-BIHESE - R WA L - as
o | FOOOP01376 | #E-FAS GASKET 1 THB-RS125R- - RE S
5 | FOOOPO4580 | HESHFSH SILENCER 1 FHbfF-531A/SWM125-4A-HFSTH R - RE L L -FTXIEL 5-e9-SWM-PO4580
4 | 8000H1864 | RBE GASKET 1 FHhfF-RS650- A EE-D41-D35-132
© 5 | 8000H2219 | MR CLAMP 1 THRF-RS650- 1\ F 3
- ¢ | FOOOP03649 | HESHEARZAM EXHAUST SUPPORT 1 BHRF-SS125- S HEMRAARL-Q235-T25- 204 TN E - Bik-RE
] ;| C800062726 | E#eMeEX14 FLANGED EXAGON HEAD SCREW M6x14 2 ANEEZEEHE M6X14
9: g | 800089302 | HESRAHR SILENT-BLOCK FOR EXHAUST 1 FEbHF-RS650-HEURAIR-D=30-22-12-L=3+105+3
& g | 31350185 e LAMBDA SENSOR 1 £ &0 {4 20880-582C-0000- £ 14 F§ - 582C/SWMA00-4B- R FREL-M12+1 25 - - 480mm - B S471R 28488580
% 10 | 0800056444 | AL H-18848 | CLAMP-188+48 2 TEB-581A/SW5006Y - BRI 75-188+4.8
E") 11 | CB00062732 | UE#EMB8X1,25-25 SCREW MB8X1,25-25 2 THA-DEABEZERR-M81.25-CH12-L25- =%
< 1o | 6ONDO2513 | 424]-M6+1-L40 SCREW M6+1-L140 1 BT M6+1-L40- B8
13 | 200044240 | BE-M6 SELF-LOCKING NUT M6 1 B {F-RS650- 5% =B -M6+1-CHL0-THKT
14 | BCO0ATT29 | [RE SPACER 2 TR {4-RS650-FF
15 | 8000H0064 | TFM SILENT-BLOCK 1 TEP{H-RS300R- AL T FAL)
16 | 200045499 | #:P§-D15-D6. WASHER 1 TP+ -D15-D6.25-5P2







MOTORCYCLE PARTS LISt

BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125
EXHAUST SYSTEM(ourLAw 125 ACE OF SPADES 125R)
Notes No Code No FHHEER NAME Qty YRR
1 U00046893 *RI2H CLIP NUT M6 2 TERAE-RS650- 3 K2 EF-M6X1
2 FO00A4845 AIHSE EXHAUST PIPE 1 TR -531A/SWM125-4A- BT S E - SRR - AW - AR LaR- 15 2 RTINS 2 28
3 FO00A4846 HBESR SILENCER 1 TED - 531A/SWM125-4A-HES B e - i RDUHE - R W Hu £2-FT %) EL5e9-SWM-A4846
4 FO00P03900 WEE PLATE 1 TEA-531A/SWM125-4A- EEHR
5 700069056 $25T-M8+1.25-1-20 FLANGED EXAGON HEAD SCREW M8x20 1 FEp-184]-M8+1.25-L-20
% 6 Y00043928 #F-M SELF-LOCKING NUT M8 1 B - (IR -MB+1.25
Q 7 8000A1239 WE SPRING 3 T+ -RS00R- B E
‘ﬂ 8 FO00P01374 HRE= FLANGE 1 T - RS125R-HE A= - TN
nst. 9 FO00P01375 HE BUSHING 1 FEPH-RS125R-HE-THH
:2 10 | FOOOPO1376 #H GASKET 1 THE-RS125R- BB -85 4
o 11 | Z00069056 $25T-M8+1.25-1-20 FLANGED EXAGON HEAD SCREW M8x20 2 Pt 3247 -M8+1.25-1-20
3 12| 31350185 At RSR LAMBDA SENSOR 1 B AR 2 - 20880- 582C- 0000- & £ 488 - 582C/SWMA00-4B- 3 R -M12+1.25- F54480mm- LS 43R
< 13 | 800056444 e L -188+4.8 CLAMP-188+4.8 2 %%gf;gmwswwoewE’E*ﬂfﬂ%-lam.a
@ 14| 60ND02558 $247-M8+1.25-135 SCREW TCEI M8x35 1 TH4-484T-M8+1.25-135
2 15 | 8000H0064 I¥K SILENT-BLOCK 1 FEE-RS300R-FEE I TFH)
§ 16 | 73012323 BERERRE RUBBER RING 1 12 B -18716-390-0000- 75 FE B L2 IE - 390/XY400- = T Z WA (EPDM)
8 17 | Y00043928 128 -M8+1.25 SELF-LOCKING NUT M8 1 TEM- (525 -M81.25
18 | 60ND02557 425T-M8+1.25-130 SCREW TCEI M8x30 1 TR - 125T-M8+1.25-130
19 | FO0OP00286 ER kS HEAT-PROTECTING COVER 1 TEM-SVA40-TH B 2REA 37 Z -RALI00S/ME S B 1.6
20 | FO00P03323 HSTRIR LOWER HEAT-PROTECTING 1 TP 4-582/0UTLAWAA0-HES TMRIIR - #51% -CPBO16/MENL R &
21 | ZC800062725 8242 -M6+1-CH8-110 FLANGED EXAGON HEAD SCREW M6x10 4 TIN5 N Bk LI -M6+1-CH8-L10- =%
22 | 800035112 #H HEAT-PROTECTING WASHER 4 TR RS650- 45 % 2 -D14-D5.5-THK2







BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125
INSTRUMENT ASSY

Notes No Code No FHHEAR NAME Qty YRR
1| 37010630 & INSTRUMENT ASSY 1 1Y3R-53LA/SWM125-4A-{313R 7% CPBOLE/ME N B & - U RE A FH N - /R CAN-BX - RS
2 | 73210314 BIERIT X% RIGHT HEAD LIGHT FRAME 1 IR AT R 42 BT ER AT A R 42531 A/SWM125-4A- 7% -CPBO16/ME Y B
3 | ZH0067545 $ZHMOX12 FLANGED EXAGON HEAD SCREW M6x12 1 16674 924 M6X12
4 | FOOOPO0768 | $k#E CONIC SPACER 2 M- R LE-HT 5
5 | FOOOPO3195 | fUREZE-H% BRACKET 1 FE4-582/0UTLAWA40- (R R - 1% - CPBOL6/ME L R 2
6 | 60ND02555 | $Z#& MBX1,25-20 SCREW TCEI M8x20 2 A fRIEHE M8X1,25-20
7 | 73210315 BRI AR LEFT HEAD LIGHT FRAME 1 B BBAT 342 B BB 4T 542 - 531 A/SWIM125-4A - 167% - CPBO16/MT S 2
8 | 8000A1074 B RUBBER PIN 2 Fh{4-RS650- 1 AX$5-D9-D5
9 | C60NDO7335 | 42#2- M6x16 SCREW TCEI M6x16 2 FE- WS R k¥ -M6+1-L16-CHE- =M%
10 | EO00P03629 | &FIEF* RIGHT SWITCH 1 FE-531/0UTLAW125- & FHEF X -Z K 550mm-F %45 650
11| EO00P03630 | ZFIEFF* LEFT HANDLE SWITCH 1 FEHE-531/OUTLAW125- A FHEFF -4 4 580mm-FF <& 650
12 | FO00A03793 | WU\ZAK HORN 1 FE4-531/0UTLAWL25- BB\ 2 A5 - BIB\ EO00PO0027+ 358 E000P03794- BRARIAZS
13| Z0C055703 242 -M6+L14 SCREW M6X14 2 TED - B2 -M6+L14
14 | FOO0A03597 | FHLKHE PLASTIC BOX ASSY 1 FEH-531/0UTLAWI25- T4 dvE
15 | CBA0037283 | EZ#B4T-D35-113 | SCREW, TAPPING-D35-113 4 -+ FBERURET-D35-L13-=H%
16| ZA0069056 1257~ M8X45 SCREW M8X45 4 TE M-85 -M8+1.25-L-45

MOTORCYCLE PARTS LISt




MOTORCYCLE PARTS LISt

ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

e =~
SwM
= -




BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
MAIN WIRING HARNESS, ELECTRICAL PARTS
Notes No Code No FHHEAR NAME Qty Ltk 30

| | 31061630 Fags MAIN CABLE HARNESS 1 FB4-531A/SWM125-4A- 5 FEQB-BE LS - R E AR - INERPVCE - R FHCANIIL - R B - B RIBRE

, | FOOOPO3618 | FRAKBHEIL RELAIS BRACKET ON THE FRAME 1 FHE#-531/0UTLAW125-ZE 32 48 e 38 5 42 - CPBOL6/ME St 2

5 | 31040039 ke 2 FLASH RELAY 1 INJEaRER 28 - B F - iR ATHR R - iR B THER4W-LED % - SV440

4 | EO00PO2437 | iEEAkEE SOLENOID STARTER 1 T #-SD650- Eah AR - NEKE

5 | 8000A6749 B ske 28 RELAY FUEL PUMP 3 T H-RS650- BN B AR - FHARI R AE

¢ | 32090077 JEREERAT REAR REGISTRATION PLATE LAMP 1 JERRBBAT -35420-306E-0000-306E/XY100-7A- £ 4350mm

;| FOOOPO3B50 | BEER SPONGE 1 FE4-531/0UTLAWL25- B 0% i B AR - 10020+ 10

g | 0800062725 | #i-M6X10 FLANGED EXAGON HEAD SCREW M6X10 1 FHM-OEA AR ZEER-M6+1-CH8-L10- =¥

o | FOOOPO3620 | ZEAAEMIE RELAIS BRACKET ON THE AIRBOX 1 T M-531/OUTLAW125- = R =R 4k B8 8% S 4% -CPBO16/ME FE &

o | 73012420 SR SINGLE-SIDED ADHESIVE 2 B MAZ-XY125VII

1 | FOOOPO2513 | AT TAIL LIGHT 1 THRME-SV440-SIX-DAYS-20185K - BAT- R R - AT E- F-LED- LK 720- Br7K i X -E8-50R-001633

1o | B0A050005 | HL# CLAMP 1 THR{H-391C/XY400-3-3LH

13 | E000PO3274 | Heits BATTERY 1 FEF-531A/SWM125-4A-E 8 ith-12V/6.3AN(20HR)-110+70+130- £ L A IE

14 | EO00PO3275 | RETHRTF BRACKET 1 T {E-582/0UTLAWAL0-RES 4R F-PAG

15 | C800062726 | %Ef%- M6 x 14 FLANGED EXAGON HEAD SCREW M6 x 14 3 B LN BEZE R -ME+1-CHB-L14- =%

16 | 200021535 #H-6 WASHER 3 FTHMH-2E-6

17 | 73250190 RS BATTERY SUPPORT 1 B H 1 3R - 34240-390K-0000- 390K/XY400-A- B - B R &8 - D SR LM R EAR- TN KA B

18 | 73010197 B AR DAMPING MAT, BATTERY 2 B HAR-XY125VIlI

19 | E000P03516 | EfEHEL EARTH CABLE 1 T E-531/0UTLAWL25- B 14

0 | EAOOPO2570 | BIRRAT COMPLETE FRONT HEADLAMP 1 TR -582/0UTLAWAL0- BT BBAT - [ - LED - By 7K 3L -E4-0124416- KT B AN 2. B2y o

51 | FOOOPOT60 | $FZRERE-HO CONIC SPACER 2 FE-GM4A40- IR -HO

g | 73011954 Y%k CLAMP 1 B M- BRI E-BA-T250/%E

53 | C6OND02555 | #%#2- M8x20 FLANGED EXAGON HEAD SCREW M8x20 2 TN kB h2 -MB+1.25-120-CHE- =%

oy | EO00PO2314 | BIfT%FEAT RH FRONT INDICATOR 1 TR E-SV440-SIX-DAYS-20182k - B4 [T

o5 | EO00PO2315 | RIZHk(=%T LH FRONT INDICATOR 1 TERE-SVA440-SIX-DAYS-20185% - BT B 4T

06 | EO00PO2317 | REHMLT LH REAR INDICATOR 1 TR - SVA40-SIX-DAYS-20185k - R B 4T




MOTORCYCLE PARTS LISt

ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

e =~
SwM
= -

82



30

BwM ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125 MOTORCYCLE PARTS LISt
MAIN WIRING HARNESS, ELECTRICAL PARTS
Notes No Code No SRR NAME Q.ty PR
57 | E000P02316 EhREET RH REAR INDICATOR 1 T HE-SVA40-SIX-DAYS-20182k - EH R 4T
og | CB00056444 | EBHIF7H-18848 | CLAMP-188:48 1 TP 1-581A/SW500GY - A H-188+4.8
sq | CEONDO2483 | #f#M5+12 SCREW TCEI M5x12 1 - WA B R LB -M5+0.8-112-CH4- =1
72020549 $2EM5 (ZH) CAP NUT M6 3 26 -GB/T923-2009-M5- RN




SWM
—

ACE OF SPADES 125 ACE OF SPADES 125 R OUTLAW 125

MOTORCYCLE PARTS LISt




